GB1964

NO. DESCRIPTION NO. DESCRIPTION
1 LONG TUBE 45 paper pad (of Inlet pipe )
2 LONG TUBE 46 Air deflector

3 SWITCH HANDLE 47 Big paper pad (of Inlet pipe )
4 SCREW M6*45 48 Inlet pipe

5 HANDLE HOLDER 49 Screw M5*30

6 BUTTERFLY NUT M6 50 half round key 3*13
7 SWIVEL PIPE 51 Fly wheel

8 HOSE BAND 52 Nut M10*1.25

9 FLEXIBLE PIPE 53 Carburetor paper pad
10 HOSE BAND 54 Carburetor

" ELBOW. 55 Paper pad of filter holder
12 SCREW M5*20 56 Choke lever

13 STARTER 57 Air filter holder

14 SCREW 5*16 58 Screw M550

15 HOUSING 59 Choke cover

16 MESH 60 choke valve

17 SCREW M4*8 61 Air filter

18 DRIVING PLATE 62 Air filter cover

19 FLAT WASHER 8 63 Rotary Knob

20 OIL SEAL 15*25*7 64 Screw M550

21 RIGHT CASE 65 Wire clip

22 BEARING 6302 66 Base Damping

23 SCREW M5*12 67 Screw M5*70

24 IGNITION COIL COVER 68 Screw M5*16

25 SCREW M4*20 69 Back wind cover

26 IGNITION COIL 70 Screw M6*30

27 OFF LINE 71 Wind wheel

28 ROUND PIN 5*10 72 Front wind cover

29 CRANKSHAFT 73 Nut M5

30 CRANKSHAFT PAPER PAD 74 Knapsack Damping
31 LEFT CASE 75 End cap

32 NEEDLE BEARING 76 Straps

33 PISTON PIN SPRING 77 Plastic clip

34 PISTON PIN 78 Knapsack cushion
35 PISTON 79 Nut M5

36 PISTON RING 80 Flat washer 5

37 CYLINDER PAPER PAD 81 Knapsack

38 CYLINDER 82 FlLat washer M6

39 MUFFLER PAPER PAD 83 Nut M6

40 SCREW M5*16 84 Left protect net

41 MUFFLER 85 Right protect net

42 SCREW M6*20 86 Straps buckle

43 SCREW M5*22 87 Oil bottle

44 SPARK PLUG 88 Balancer

UK-ST20210416



